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Grain Size Distribution Report

Barrie, Ontario HL-6 Coarse Aggregate
L4N 5R7
www.exp.com
Project No.:  BAR-00144411-B0 Material: HL6 Clearstone
Project Name: Lab Services Source: N/G
Client: Strada Aggregates Date Sampled: February 21, 2017
Sample No: Dated Tested: February 22, 2017
TOTAL SAMPLE PERCENTAGES
Sieve Size Percent Retained Percent Passing Specifications Pass/Fail
26.5 mm 0.0 100 100.0 Pass
19 mm 2.1 98 90-100 Pass
16 mm 14.4 86 65-90 Pass
9.5 mm 61.1 39 20-55 Pass
4.75mm 84.2 6 0-10 Pass
GRAIN SIZE DISTRIBUTION
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